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بیمار دختر 18 سالھ کھ با تپش قلب و درد قفسھ سینھ از 2 ھفتھ اخیر مراجعھ کرده بودند بیمار ذکر میکند تپش قلب بیمار در حالت 
استراحت ھم وجود داشتھ است  در دو ھفتھ اخیر بھ دنبال افزایش فعالیت دچار درد قفسھ سینھ و تنگی نفس FC2 میشود.بیمار از 

خستگی زود ھنگام ھم شاکی بود. درد قفسھ سینھ بھ جایی انتشار نداشتھ است و در حال فعالیت رخ میدھد و با کاھش فعالیت درد نیز 
بھبود می یابد 

DH= Neg

PSH= Neg

PMH=Neg

SH=Neg  

T =36.7 و BP =12//7 و PR=150 در معاینھ بیمار تاکیکارد بود

 بیمار ھوشیار و اورینتھ بود کھ با پای خودش بھ درمانگاه مراجعھ کرده بود و در ظاھر Pale بود ملتحمھ Pale  بود 



 W =45 KG  و  H =155 نبود در معاینھ ظاھری بیمار لاغر بھ نظر میرسید Toxic و   ILL بیمار

در معاینھ قلب s1 وs2 بدون سوفل سمع شد.سمع ریھ ھا clear بود رال و ویز شنیده نشد شکم نرم بود درد را ذکر نمیکرد تندرنس نداشت 

ضایعات پوستی نداشت . خارش نداشت . افت دھان نداشت لنفادنوپاتی نداشت . فورس ھر 4 اندام 5 از 5 بود نبض اندام ھا پر و قرینھ بود . 

مدارک ھمراه بیمار 

بیمار ھمراه خود سونوگرافی شکم و لگن داشت کھ نرمال بود ولی کمی مایع آزاد در لگن مشاھده شده بود. بیمار 
با خود نوار قلب بھ ھمراه داشت کھ تاکیکاردی واضح با rate 150  داشت ولی تغییرات دیگری در نوار قلب 

وجود نداشت 



اپروچ بھ تپش قلب بیمار 

Palpitations are defined as an unpleasant awareness of the forceful, rapid, or 
irregular beating of the heart. Patients may additionally describe the sensation as 
a rapid fluttering or a flip-flopping in the chest, or a pounding sensation in the 
chest or neck

In the majority of patients with palpitations, the cause for their palpitations can 
be determined using a focused medical history, physical examination, 12-lead 
electrocardiogram (ECG), and limited laboratory testing. 









Lab data 





anemia definition 

Anemia is defined for patient care as a reduction in one or more of the major red 
blood cell (RBC) measurements obtained as a part of the complete blood count 
(CBC): hemoglobin concentration, hematocrit, or RBC count. A low hemoglobin 
concentration and/or low hematocrit are the parameters most widely used to 
diagnose anemia.

Females – Hemoglobin <11.5 g/dL (119 g/L) or hematocrit <35 percent

●Males – Hemoglobin <13.5 g/dL (136 g/L) or hematocrit <40 percent



Diagnose type of anemia 







symptoms of anemia 

●Fatigue

●Hair loss

●Pica (pagophagia, ice craving.ashes. charcoal.coffee grounds)

●Restless legs syndrome

●Headache

●Exercise intolerance

●Exertional dyspnea

●Weakness



less common symptoms 

Mood changes – Depressed mood or irritability is often cited as a symptom of iron 
deficiency

hearing loss (uncommon and the mechanism is unknown)

no need to further investigations



Findings on examination 

The physical examination in individuals with iron deficiency (with or without 
anemia) may be normal or it may reveal one or more of the following findings 

●Pallor

●Dry or rough skin

●Atrophic glossitis with loss of tongue papillae, which may be accompanied by 
tongue pain or dry mouth 



Findings on examination 

Cheilosis (also called angular cheilitis

●Koilonychia (spoon nails) 

●Esophageal web, which may be accompanied by dysphagia (eg, 
Plummer-Vinson or Patterson-Kelly syndrome; rare)

●Alopecia (rare) in especially severe cases 

●Chlorosis (pale, faintly green complexion; extremely rare)weakness, fatigue, and sometimes 
pallor, shortness of breath, coldness of extremities, changeable appetite, sore tongue, loss of hair, brittle fingernails, or dry 
skin



Atrophic glossitis

A smooth tongue that has lost its 
papillae and is often sore suggests a 
deficiency in riboflavin, niacin, folic 
acid, vitamin B12, or iron. This 
patient had vitamin B12 deficiency.



Cheilosis (also called angular cheilitis) 

Erythema and fissures are present at the corners of the mouth



●Koilonychia (spoon nails) 



Findings on CBC

Changes in the CBC occur in proportion to the severity of iron deficiency and tend to lag behind 
changes in iron studies; reduced storage iron precedes anemia. In turn, a slight decline in 
hemoglobin (usually 1 to 2 g/dL) precedes microcytosis . Thus, in early iron deficiency and in many 
individuals in high-resource settings, the CBC may be relatively normal

●Low red blood cell (RBC) count (typical RBC count for a patient with a hemoglobin of 9 g/dL would be approximately 3 million cells per 
microL)

●Low hemoglobin and hematocrit

●Low absolute reticulocyte count

●Low mean corpuscular volume (MCV) and low mean corpuscular hemoglobin (MCH)

The platelet count may be increased in iron deficiency anemia. This is thought to result from stimulation of platelet 
precursors by erythropoietin



iron studies

Ferritin is the most useful test, if low, since there is no other cause of low ferritin 
besides iron deficiency. Otherwise

Serum iron – Iron can be measured in serum (preferred) or plasma. The test measures 
circulating iron, most of which is bound to the transport protein transferrin. Serum iron is 
low in iron deficiency as well as in anemia of chronic disease/anemia of inflammation 
(ACD/AI)

Serum transferrin – Transferrin is a circulating transport protein for iron. It is increased in iron 
deficiency but can be decreased in ACD. Transferrin can also be reported as TIBC



Iron studies

Transferrin saturation – Transferrin saturation (TSAT) is the ratio of serum iron to 
TIBC:

TSAT = ([serum iron  ÷  TIBC]  x  100)

In iron deficiency, iron is reduced and TIBC is increased, resulting in a lower transferrin 
saturation. Normal values are in the range of 25 to 45 percent [94,95]. Values below 10 
percent are common in individuals with iron deficiency, and a cutoff of <20 percent is 
generally used to screen for iron deficiency



Stages of iron deficiency

In the first stage, iron stores can be totally depleted without causing anemia. Once these stores are 
depleted, there is still enough iron present in the body within the "labile" iron pool from the daily 
turnover of red cells for normal hemoglobin synthesis, but the individual becomes vulnerable to 
development of anemia should there be further iron losses.

Further loss of iron results in anemia, which is initially normocytic with a normal absolute 
reticulocyte count .This stage of iron deficiency is common in the United States.

More profound deficiency results in the classical findings of anemia with RBCs that are 
hypochromic (low mean corpuscular hemoglobin [MCH]) and microcytic (low mean corpuscular 
volume [MCV]). Reticulocyte production cannot be increased in the setting of iron deficiency





anemia treatment 

Regardless of the presence of symptoms, all patients with iron deficiency anemia 
and most with iron deficiency without anemia should be treated . The rationale is 
that there is risk for further organ damage/ischemia and progression of anemia 
unless the underlying cause of the deficiency is addressed and adequate iron 
stores are replenished.

When treatment is indicated, the usual approach is repletion of iron. Blood transfusion 
should not be used as treatment for iron deficiency unless the individual has severe 
anemia with hemodynamic instability



Anemia treatment 





Target ferritin

in most patients the target ferritin after iron repletion should be at least 50 ng/mL [10].

Some individuals may require higher ferritin levels. As examples:

●In restless legs syndrome (RLS), a target ferritin of >75 ng/mL has  been proposed

For iron deficiency-related alopecia, a target ferritin of >70 ng/mL is appropriate; some experts 
prefer a higher target

For iron deficiency-related alopecia, a target ferritin of >70 ng/mL is appropriate; some experts 
prefer a higher target

Individuals with ongoing blood loss, such as in hereditary hemorrhagic telangiectasia (HHT), may require 
higher levels depending on the severity of bleeding



source of deficiency 

all patients 

dietary 

impaired absorption

pregnancy

bleeding = the most common 

menstruation

others .especially in 50< y/o people >>> colonoscopy



Treatment with oral iron 

Dosing schedule= daily or every other day(for reducing gastrointestinal side 
effects)

Number of doses per day – There is no reason to give more than one dose per day.

Amount of iron per dose – We use one tablet per dose (either every-other-day or 
Monday-Wednesday-Friday)

Duration of therapy – The duration of treatment with oral iron differs among experts and in 
different settings. Some stop treatment when the hemoglobin level normalizes because this 
allows early detection of recurrent anemia from further blood loss. Others treat for at least six 
months after the hemoglobin has normalized to completely replenish iron stores 



Treatment with oral iron

Treatment with oral iron may take as long as six to eight weeks to fully ameliorate the anemia, and as 
long as six months to replete iron stores.

summarisation???

Standard recommended dosing in adolescents and adults varies widely, ranging from 60 to 300 mg 
elemental iron per day .We use ferrous sulfate because it was effective and generally well tolerated.

Iron is absorbed best from the duodenum and proximal jejunum. Thus, enteric-coated or 
sustained-release capsules, which release iron further down in the gastrointestinal tract, are 
counterproductive as well as expensive and should be avoided if possible.

Standard recommended dosing in adolescents and adults varies widely, ranging from 60 to 300 
mg elemental iron per day [23]. We use ferrous sulfate because it was effective and generally 
well tolerated







Intolerance

Iron therapy can cause unpleasant gastrointestinal symptoms such as nausea and constipation, 
likely related directly to the amount of elemental iron ingested

Gastrointestinal intolerance often can be reduced by altering the supplementation regimen:

●Use doses on the lower end of the recommended range, such as the dose of 65 to 130 mg 
elemental iron once daily recommended above. (See 'Oral iron therapy' above.)

●Try alternate-day dosing (eg, 60 mg every other day). Studies in adults suggest improved 
tolerance and absorption with alternate-day dosing, although the efficacy of this strategy in 
individuals with more severe iron deficiency or in younger age groups has not been 
established







What happened in the end?



   
      Thanks for your attention   


